San Miguel Communitx Services District

BOARD OF DIRECTORS

John Green, President Joseph Parent, Director
Anthony Kalvans, Director Hector Palafox, Director Ashley Sangster, Director

THURSDAY, May 23", 2019
6:00 P.M. closed session 7:00 P.M. opened session
BOARD OF DIRECTORS REGULAR MEETING AGENDA

SMCSD Boardroom
1150 Mission St.
San Miguel, CA 93451
Cell Phones: As a courtesy to others, please silence your cell phone or pager during the meeting and engage in
conversations outside the Boardroom.

Americans with Disabilities Act: If you need special assistance to participate in this meeting, please contact the
CSD Clerk at (805) 467-3388. Notification 48 hours in advance will enable the CSD to make reasonable
[...]
a 7.5 HP aerator. This pond and floating aerators maintain dissolved oxygen levels in the
pond, while allowing solids to settle to the bottom of the pond. Solids settle to the bottom
of the pond, and organic matter in the sludge slowly decomposes anaerobically. This pond
is generally referred to as a facultative pond, with an upper aerobic zone and lower
anaerobic zone.

Aerated Treatment Ponds, Stage 3: There is a single 0.87 MG Stage 3 pond equipped with
a 7.5 HP aerator. This is the final (fourth) pond that also maintains dissolved oxygen levels
in the upper zone. Very little sludge settles in this pond, and this pond is considered a final
polishing pond prior to discharge to the percolation ponds/beds.

Percolation Ponds: There are three (3) percolation ponds totaling 1.7 acres in area. The
two northernmost ponds were re-conditioned in 2008. At that time, both ponds had silted
up considerably and were not effectively percolating effluent. Both ponds were dried out
and ripped, and the upper several feet of material were removed and replaced with clean
sand. In addition, the percolation ponds were deep-ripped in several locations to allow for
better connectivity to the underlying more permeable soils. The third and southernmost
pond was not re-worked at that time but continues to serve as a percolation pond.

Biosolids Disposal: Although some biosolids accumulate in each of the aerated treatment
ponds, the majority accumulates in Pond 3. When deemed appropriate by the WWTP
operations staff, the biosolids are pumped from Pond 3 to the existing sludge drying basin.
After drying and stabilization, the biosolids are transported to a local landfill for disposal.

11|Page

114



Salinas
River 5

Percolation
Ponds/Beds (3)

Figure 5. Existing WWTP facilities.

4.3.3 Water Quality Regulations and Waste Discharge Requirements (WDRS)

The SMCSD owns and operates the WWTP under the Central Coast Regional Water Quality
Control Board WDR Order No. 99-046. At the time the WDRs were issued, they were issued to
the San Miguel Sanitary District, which was dissolved in the early 2000s, and subsequently the
District resumed all wastewater responsibilities in the SMCSD service area. The existing facility
was upgraded during this time frame to include the fill expansion described in Finding No. 5 of
the WDRs, which included the construction of the second of two 940,000 gallon aerated lagoons.
The permitted treatment capacity is 200,000 GPD (0.2 MGD) on a maximum month basis. As
these WDRs are approximately 15 years old, it is anticipated that the Regional Board will update
the WDRs at some point in the near future. The current requirements of the WDRs are summarized
as follows:

e Permitted treatment capacity, MGD 0.2 (max. month)

e Effluent limitations: Avaq. last 6 samples Maximum
TDS, mg/L 825 900
Chloride, mg/L 180 200
Sulfate, mg/L 175 200
Sodium, mg/L 150 170

e The treatment ponds must maintain a minimum 2.0 feet freeboard at all times, and must
maintain dissolved oxygen of 1.0 mg/L minimum at all times.
e Effluent pH shall range between 6.5 and 8.4 at all times.

12|Page

115



e Discharge shall not cause nitrate concentrations in downgradient groundwater to exceed 5
mg/L (as N)
e Discharge shall not cause “significant” increase in TDS.

Under the current WDRs, the SMCSD is not required to sample influent or effluent organic waste
strength parameters (total suspended solids (TSS) or biological oxygen demand (BODs)).
However, the District must submit quarterly monitoring reports, and submit an annual report
summarizing the past year’s effluent and disposal area monitoring.

4.4 Description of Proposed Project
4.4.1 Project Objectives
The SMCSD has the following objectives for the proposed project:

e Improve the quality of water the SMCSD discharges, so that the SMCSD is prepared to
comply with any more stringent discharge requirements (WDRs) prescribed by the State
of California;

e Expand the WWTP to accommodate anticipated population growth within San Miguel;

e Upgrade the WWTP to produce tertiary 2.2 quality recycled water, as defined by
California’s Title 22 recycled water regulations, to provide for recycling of some or all of
the water, instead of discharging it to the percolation ponds.

4.4.2 Treatment Capacity and Effluent Quality

The proposed WWTP will increase the effective treatment capacity from its current 0.2 MGD to
the design and permitted capacity of 0.6 MGD. The proposed WWTP will have the capacity to
treat flows based on the 30-year planning horizon, with an average daily flow of 0.470 MGD. The
current and projected flows are summarized in Table 1.

13|Page

116



Table 1. Existing and projected wastewater flows and population increase.

Flow Condition Peaking | Existing Flow Projected Flow (MGD)
Factor (MGD) 2023 | 2028 | 2035 | 2050
Average Daily Flow (ADF) - 0.170 0.195 | 0.210 | 0.255 | 0.470
Maximum Day Dry Weather Flow (MDDWF) 1.25 0.213 0.244 | 0.263 | 0.319 | 0.588
Maximum Day Wet Weather Flow (MDWWF) 1.5 0.255 0.293 | 0.315 | 0.383 | 0.705
Peak Hour Wet Weather Flow (PHWWF) (GPM) 3.5 413 474 510 620 1142
Estimated Population Served -- 2700 3000 | 3350 | 3700 | 6300
Estimated Number of sewer connections - 765 850 900 1050 | 1800
Annual Discharge (AC-FT) -- 190 220 240 290
Annual Discharge (AC-FT) w/ Gallo Wastewater -- 230 260 280 330

" Projected ADF, population increase, and sewer connections are based on SMCSD Water & Wastewater
Masterplan Update, Land Use in San Miguel (Monsoon Consultants, November 2017)

2 |t should be noted that the peaking factor for computing the MDWWF for future conditions was reduced
from 4.0 to 3.5.

3 The PHWWEF in this table is corrected from the PHWWEF in the Engineering Report. The numbers will be
reconciled to match in future versions of the reports.

4 The system flow, up to 2035, is based upon a usage of 65 gallons per capita per day (GPCD). From 2050, the
average usage is increased to 75 GPCD because it is estimated that new developed area will use more water

compared to the current socioeconomic community that is present today.
5> The projected treatment system life expectancy is roughly 25-30 years.

The WWTP will produce effluent that is in compliance with the current and projected WDRs.
Based on other pond systems in this region, if WDRs were updated and such effluent limitations
were imposed, this WWTP would likely see effluent limitations of “30/30/10”, that is, effluent
limitation of 30 mg/L BODs, 30 mg/L TSS, and 10 mg/L total nitrogen.

The WWTP will produce 2.2 quality recycled water for irrigation use or groundwater recharge.
The reclaimed water supply would be used to offset existing groundwater pumping from the Paso
Robles Groundwater Basin. Reclaiming wastewater is consistent with the goals of the Paso Robles
Groundwater Sustainability Agencies to reduce groundwater pumping in the future to help achieve
groundwater sustainability under the requirements of the Sustainable Groundwater Management
Act (SGMA) which was signed into law in 2014,

In addition to the potential benefits to the Paso Robles Groundwater Basin that could occur by
offsetting existing and future agricultural groundwater pumping, the distribution of reclaimed
water by the District to large land areas, in lieu of disposing of the treated effluent into percolation
basins, will eliminate the localized salt loading to the shallow subsurface that occurs under existing
conditions.

No significant reduction in salt (or TDS) concentrations is anticipated to occur with the proposed
WWTP expansion/upgrade. Under a scenario whereby the reclaimed water supply would be
conveyed to local vineyards and blended with irrigation groundwater supplies from vineyard

14|Page

117



supply wells, blended irrigation water could be produced that is suitable for vineyard irrigation.
The resulting load of salts (and other TDS) could be substantially reduced as the blended reclaimed
water is distributed over extremely large land areas and preclude the localized percolation of waters
with elevated salt concentrations. The potential benefits of this approach include the following:

e Recycled water that meets Title 22 Disinfected Secondary Standards can be used for
vineyard drip irrigation systems;

e Mixing recycled water with well water produced by vineyards will produce an irrigation
supply that is suitable for vine health;

e Mixing water will eliminate the percolation of effluent with high salt concentrations into
the groundwater aquifer;

e Distributing the produced mass of salt over a significant area will reduce the adverse impact
on the groundwater basin;

e Using recycled water will reduce pumping from nearby vineyard irrigation wells;

e Recycled water is a potential significant long-term income source for the District.

The District is also considering blending treated effluent with surface water from the Salinas River
to reduce salt concentrations and create a water supply that is suitable for vineyard irrigation.

P (TBD):

e new recycled water (mgd) and quality of water
e progress 1 to 10 years after completion

e progress after 10 years (amt. recycled)

e progress after 20 years

4.4.3 Proposed Facilities

As described in the SMCSD WWTP Upgrade/Expansion Engineering Report, the proposed project
consists of various upgrades to the existing WWTP. A site plan showing the location of the various
components is presented in [site plan, TBD] and a process flow diagram of the improved WWTP
treatment process is shown in Figure 6. The modifications to the WWTP are categorized as either
Membrane Bioreactor and Sludge Management or Ancillary Site Improvements. The WWTP
modifications are described in the following sections.

4.4.3.1 Membrane Bioreactor and Sludge Management
[This section will be updated if needed during the design phase of the project]

e Membrane Bioreactor (MBR): MBR is a technology that has become popular within the
last 10-15 years. MBR includes biological treatment with activated sludge. Solids
separation is accomplished with membranes integral to the biological system rather than
conventional secondary clarifiers. The submerged membranes are operated under vacuum
with product water drawn through the membranes with permeate pumps or using a gravity-

15|Page

118



assist siphon system. The solids remaining on the surface of the membranes are returned
to the head of the aeration basins. A portion of the solids are wasted just as with
conventional activated sludge. MBRs require finer screening (2mm screens) than
conventional activated sludge to remove hair and other fine materials that can wrap around
and clog the membranes.

MBR membranes provide a barrier to solids; therefore, an MBR produces higher quality
product water (better than conventional tertiary filtration) and does so more consistently
than conventional activated sludge clarifiers, which are subject to upsets. The positive
solids barrier also allows operation at high solids loading rates, which results in a smaller
treatment footprint.

Sludge Management: The proposed expansion/upgrade will utilize an aerobic digester for
sludge treatment, stabilization, and volume reduction before being dewatered using a screw
press or sludge container filter (i.e. sludgebox). The dewatered sludge will be transported
to a local landfill for disposal.

UV Disinfection: Ultraviolet (UV) disinfection uses UV radiation (light) to destroy or
inactivate disease-causing organisms. Typically, UV disinfection systems for wastewater
are designed in open channels with banks of lamps mounted in modules or support racks.
The wastewater is treated by UV radiation as it flows by gravity through the channel.

While several configurations of UV disinfection exist for recycled water (open channel, in-
vessel, and microwave), in-vessel UV was evaluated as the UV option for this facility based
on the applicability for this size of facility. In-vessel UV has been approved by the State
Department of Public Health for recycled water disinfection. It also has a small footprint
requirement, requires minimal operator attention and reduced maintenance compared with
chlorination, and is not known to form disinfection byproducts (DBP).

4.4.3.2 Ancillary Site Improvements

[This section will be updated during the design phase of the project]

Headworks: The existing WWTP is not equipped with a headworks and all solids and grit
that are conveyed to the plant through the sanitary sewer collection system are passed onto
the existing treatment ponds where they adversely impact the treatment processes. Influent
screens provide a physical barrier between the influent sewer and the wastewater treatment
plant site piping and equipment. The function of an influent screen is to remove large solids
that could potentially damage downstream treatment equipment. For example, downstream
pumps or mechanical mixing and aeration equipment are vulnerable to problems from rags
and other large, stringy solids, which could wrap around equipment motor shafts or
impellers and cause failures. With equipment out of service, treatment ability is reduced,
and it becomes a significant maintenance issue for the facility owners to access and repair
the equipment.

16|Page

119



The level of treatment is based primarily on the opening size, or space through which the
wastewater flows, while retaining solids greater than the opening size. Screens associated
with wastewater treatment plants using secondary treatment processes typically have 0.25-
inch (6-millimeter) openings. This size provides sufficient screening to protect downstream
equipment. The bar screens would operate automatically based on either time or differential
water level across the screen. The screenings that are removed from the wastewater by the
mechanical screens are deposited onto a conveyor, and the conveyor moves the screenings
to a washer compactor where the wet screenings are sprayed with water as they are slowly
compacted using a shafted screw. The screenings are dewatered as they are pushed by the
screw into a discharge chute. The water removed from the screenings is directed back to
the influent and the washed and compacted screenings are deposited into a dumpster for
disposal at a landfill. [There are several types of screens and many manufacturers offer
more than one style — design specs are TBD].

Critical supporting equipment for screens includes washers, compactors, and dewatering
equipment to return organics to the downstream processes, reduce odors, reduce screening
volume and reduced corresponding disposal cost.

Grit in municipal wastewater consists of sand, gravel, coffee grounds, and other heavy,
solid, inorganic materials which have specific gravities or settling velocities greater than
organic materials in the wastewater. Grit removal is performed to protect downstream
mechanical equipment from abrasion, reduce potential for deposits in pipelines and
channels, and reduce frequency of sludge digester leaning caused by grit accumulation.
Grit removal is most commonly placed after screening and prior to primary sedimentation
and secondary treatment.

Lift Station: A new influent pump station is recommended for the WWTP due to the lack
of capacity and age of the existing structural and mechanical components. The new influent
pumping station will be constructed as a “wet well” type and equipped with [multiple
(minimum of two (2) pumps)] submersible pumps.

Office and Laboratory Facilities: The existing WWTP currently does not have any office
or laboratory facilities. The proposed expansion/upgrade of the plant will create a
requirement for a significantly increased presence by trained and certified staff with
expertise in mechanical plant operations and laboratory testing. This increased operator
presence and laboratory testing requirements will require that permanent environmentally
controlled facilities be constructed at the WWTP site to provide for these activities. [The
specific design, configuration, and specifications for the proposed office and laboratory